
The following authorised changes are to meet the following requirements:
Convert unfaired street bike to Road Racing machine
Only Kit may be used and built as specified, gaskets as supplied in kit (standard)

Race ACG Kit: Triumph Official, Compulsory FOR World Power Level
This CANNOT be used in championships using the National Power Level. 550

Section Part Number Part Description Qty per Kit
1300123 ACG, RACE, ROTOR 1
1300107 ACG, RACE, STATOR 1

Part Description Part Number Supplier
Fairing: Daytona 675 (2013) Any Supplier
Must be a cosmetic replica of the FIM homologated 2013 Triumph Daytona 675
Electronics: Mectronic MKE7 WSS600_A SoloEngineering

Engine Kits: Triumph Official, Compulsory PTR Triumph
NO other engine modifications are allowed, ONLY listed head gasket
Contact: Martyn Dalton-Brown, martyn.dalton-brown@triumph.co.uk
The engine kit consists of the following parts (and includes all parts for the build): 2500

Section Part Number Part Description Qty per Kit
1130027 SPRING, VALVE,RACE 12
1130400 SEAL, 4MM VALVE STEM 6
1130470 VALVE, INLET, TI, DIA 30.5 6
1130472 RETAINER,SPRING,VALVE,DIA 4.5 6
1130474 COLLET, VALVE, DIA 4.5 12
1130488 SEAL, OIL, VALVE, DIA 4.5 6
1130579 TAPPET, BUCKET, 25,4, DLC 12
1140071 GASKET, METAL, TENSIONER 1
1140319 CAMSHAFT,EXH,ASSY,OTL,INSPT 1
1140334 CAMSHAFT,INLET,ASSY,OTL,INSPT 1
1141014 BLADE, BILLET, TENSIONER 1
3600199 O-RING, 18.8 X DIA 1.9 1
1150534 CYL HEAD,3 CYL,M/C,BLACK 1
1159000 CYL HEAD GASKET,DIA 78 1
1260309 SEAL,CAM COVER SCREW,TWIN LIP 1
3100015 STUD,SHLD,M8X1.25X36.5,SLV,ENC 6
3202029 BOLT, M6X40, USED 14
3202038 BOLT, M6X60, USED 1
3600187 O-RING, 10,0 X 2,0 3
3600188 O-RING, FLUOROCARBON, 25 X 2,0 3
1160978 CRANKCASE GASKET, BASE 1
3205065 BOLT,HHF,LGHTD,M6X1.0X20,ENC 3
3600113 SEAL, OIL, 35 X 62 X 5 1
3051069 SCREW,CAP/HD,M6X1X10,ENC,B/O 3
1210282 PICKUP,OIL 1
1210283 PIPE, OIL, BREATHER DRAIN 1
1210625 SEALING RING, HEAT EXCHANGER 1
3200123 BOLT,RHHF M6X1.0X50,PHO,ENC 2
3200134 BOLT, RHHF, M6X25, PHO, ENC 2
3205065 BOLT,HHF,LGHTD,M6X1.0X20,ENC 3
3331042 SCREW,PAN/HD,TX,M6X1.0X12,ENC 3
3600106 O-RING, ID 24 X 2.5 1
3600109 O-RING ID5.6 X 2.3 4
3600126 O-RING, ID 7.1 X 1.6 2
3600127 O-RING, ID 31.6 X 2.4 1
3600132 O-RING ID 20.29 X 2.62 1
3600153 O-RING, 7.6 X 2.4 1
3600191 O RING, 16 X 2.0 1

Valve Train

Cam Drive

Cylinder Head

Crankcase

Lubrication

Race ACG Kit:

Compulsory Parts:



1230129 GASKET, SUMP 1
1230228 SUMP, MACHINED, BLACK 1
3558989 WASHER, SEALING, 14,4X23X3 1

Section Part Number Part Description Qty per Kit
1243666 INJECTOR ASSY, FUEL 3
1245009 CAP, VACUUM CONNECTION 6
3331200 SCREW,CSK,M6X1X20,T30,SLV,ENC 6
1250194 COVER,REED VALVE,SINGLE,RACE 1
1250205 COVER,REED VALVE,DOUBLE,RACE 1
3205063 BOLT,HHF,LGHTD,M6X1.0X16,SLV 4
1260309 SEAL,CAM COVER SCREW,TWIN LIP 6
1261765 SEAL, CAM COVER 1

Breather Cover 1260825 GASKET,BREATHER COVER 1
1260258 GASKET, CLUTCH COVER 1
3550146 WASHER,6.5X12.0X1.0,COPPER 1
3600163 O RING,ID 19 X 3.0 1
1260838 GASKET, ALTERNATOR COVER 1
1260267 GASKET,BALANCER COVER 1
1260437 GASKET, CRANK COVER 1

Ignition 3600267 O-RING, 26.65ID X 2.62DIA 2
2100434 T-PIECE, WATER 1
2100435 GASKET, T-PIECE, WATER 1
2100929 PRESSING, THERMOSTAT SEAL 1
3600124 O-RING ID 21.5 X 3.0 1
3600290 O-RING, 23.7 X 2.0 6
3700400 CLIP, HARNESS 2
2201827 TRANSITION,AIRBOX TO HEADSTOCK 1
3450149 BUNG, PVC, I/D 11.9MM 1

Sump

Fuelling

Emissions

Cam Cover

Clutch Cover

Alternator Cover

Cooling System


